.G Ini
INJUZZINI
1S19224/01

AGORA'

INTEGRAL

a10" @12.5" 214.5" ©20.5"
(254mm)  (313mm)  (368mm) (516mm)
EN WARNING:

THE SAFETY OF THIS FIXTURE IS GUARANTEED ONLY IF YOU COMPLY WITH
THESE INSTRUCTIONS; REMEMBER TO CONSERVE IN A SAFE PLACE.

FR ATTENTION:
LASECURITE DE L'APPAREILN'EST GARANTIE QU'EN CASD'UTILISATION CORRECTE
DES INSTRUCTIONS SUIVANTES; IL FAUT PAR CONSEQUENT LES CONSERVER.

ES ATENCION:
LASEGURIDAD DELAPARATO SE GARANTIZASOLO CUMPLIENDO CUIDADOSAMENTE
LAS SIGUIENTES INSTRUCCIONES; POR ELLO, ES NECESARIO CONSERVARLAS.

IT ATTENZIONE:
LASICUREZZA DELL'APPARECCHIO E' GARANTITASOLO CON L'USO APPROPRIATO
DELLE SEGUENTI ISTRUZIONI; PERTANTO E' NECESSARIO CONSERVARLE.

ON A

oFFL—

N.B.: WHEN INSTALLING THE SYSTEM, STRICTLY COMPLY WITH ALL REGULATIONS ON
INSTALLATION IN FORCE.

N.B.: LORS DE L'INSTALLATION DU SYSTEME, VEUILLEZ RESPECTER RIGOUREUSEMENT
LES NORMES EN VIGUEUR EN LA MATIERE.

N.B.: DURANTE LA INSTALACION DEL SISTEMA RESPETAR E SCRUPULOSAMENTE LAS
NORMAS DE INSTALACION VIGENTES.

N.B.: DURANTE L'INSTALLAZIONE DEL SISTEMA RISPETTARE SCRUPOLOSAMENTE LE
NORME IMPIANTISTICHE VIGENTI.

b |
N N BR
L@ s
— TO— | ]2
Q—T" | |
a )
\
\\
in a in b in
(mm) (mm) (mm)
10 9.05
(254) (230)
12.5 11.6
(313) (295) 5.5
14.5 13.2 (140)
(368) (335)
20.5 13.2
(516) (335)

EN All installation positions must comply with those illustrated. In the event of any doubt,

contact iGuzzini.

FR Pour les positions d’installation, se conformer aux positions illustrées ; contacter la société
iGuzzini en cas de nécessité

ES Respetar las posiciones de instalacion ilustradas y, en caso de duda, contactar con iGuzzini
IT Per le posizioni di installazione, attenersi a quelle illustrate, eventualmente contattare la

iGuzzini.

EN For the installation of the accessories, please refer to the relevant instruction sheet.

FR Pour l'installation des accessoires, se reporter a la feuille d’instructions correspondante.

ES Para informaciones sobre la instalacion de los accesorios ver la hoja de instrucciones.
IT Per l'installazione degli accessori fare riferimento al foglio istruzioni relativo.

EN MAXIMUM SIZE, WEIGHT AND AREA OF THE COMPOSITION COMPLETE WITH AND

ACCESSORIES.

FR DIMENSIONS, POIDS ET SURFACE MAXIMUM D'ENCOMBREMENT DE LA COMPO-
SITION AVEC ACCESSOIRES.

ES DIMENSIONES,PESO Y SUPERFICIE MAXIMA DE OCUPACION, DEL CNJUNTO
EQUIPADO CON ACCESORIOS.

IT DIMENSIONI, PESO E SUPERFICIE DIMASSIMO INGOMBRO, DELLACOMPOSIZIONE
COMPLETA DI ACCESSORI.

Dimensions
Dimensions
Dimensiones
Dimensioni
axb "
(mm)
WEIGHT Surface
POIDS —2 Surface
PESO ~ Superficie
PESO | Superficie
ART. |
fic]
gin Lb | C;‘,,;’ b ft2
(mm) (Kg) By (m2)
10 1543 9,84 x12,0 0.79
(254) @ (250,7 x 305,1) (0,078)
12.5 24,25 12,12 x 14,36 1,25
(313) (11) (307,8 x 364,8) (0,116)
14.5 31,30 15,24 x 16,66 1,82
(368) (14.2) (387,1x 423,1) (0,169)
20.5 49,16 19,39 x 22,58 3,1
i (516) (22,3) (492,5 x 573,5) (0,289)
ﬁ{@ 20.5 49,60 21,36 x 22,58 3,26
% (516) (22,5) (542,5 x 573,5) (0,303)




CEMENT
CIMENT
CEMENTO
CEMENTO

NOT INCLUDED
BY OTHERS

GROUND
SOL

SUELO
/ TERRENO

EN NB: Avoid letting the product come into direct contact with the ground.
FR N.B. : Eviter le contact direct du produit avec le sol.
ES Nota: Evitar el contacto directo del producto con el terreno.

IT N.B.: Evitare il contatto diretto del prodotto con il terreno.

EN Do not install the fixture in areas where water tends to collect.
FR Ne pas installer le produit dans des endroits a risque de stagnation d'eau.
ES No usar el producto para instalaciones en lugares donde hay agua estancada.

IT Non installare il prodotto in luoghi soggetti al ristagno dell'acqua.

EN Make sure area onto which the frame will rest is free of any projections.

FR Controlez que la zone sur laquelle reposera le cadre ne présente pas d’aspérités.

ES Asegurarse de que el area, sobre la que se apoyara el marco, no presente salientes.
IT Accertarsi che I'area sulla quale poggiera la cornice non presenti sporgenze.

Yo
(100 mm)
3, "

@omm)

-

254

435"

> (120 mm) -
3"
(22 mm)

212.5" 2145
(313mm) (368mm)

EN FORATTACHMENT TO WALL, USE EXPANSION PLUGS WITH 3/8"(M10) SCREW;
CHOOSE THE TYPE OF PLUG (NYLON, STEEL, CHEMICAL REACTION...)
ACCORDING THE CHARACTERISTICS OF THE SURFACE ( MASONRY,

CONCRETE, METAL ....) TO WHICH IT IS APPLIED.

FR POUR LA FIXATION AU MUR, UTILISEZ DES CHEVILLES A EXPANSION ET DES VIS
3/8"M10, LE TYPE DE CHEVILLE DOIT ETRE UTILISE (NYLON, ACIER, A REACTION
CHIMIQUE ....) DOIT ETRE CHOISI EN FONCTION DES CARACTERISTIQUES DU
MATERIAU DE SUPPORT (MAGONNERIE, BETON, METAL ....) DU PRODUIT.

ES PARALAFIJACION APARED UTILIZAR TARUGOS DE EXPANSION CON TORNILLOS
3/8" M10; EL TIPO DE TARUGO QUE DEBE USARSE ( NYLON,ACERO, DE REACCION
QUIMICA .... ) DEBERA ELEGIRSE EN FUNCION DE LAS CARACTERISTICAS DEL
MATERIAL DE SOPORTE ( MAMPOSTERIA,HORMIGON, METAL ....)

EN EL CUAL DEBE APLICARSE EL PRODUCTO.

IT PER IL FISSAGGIO ALLA PARETE USARE TASSELLI AD ESPANSIONE CON VITI
3/8"M10 ; IL TIPO DI TASSELLO DA USARE (NYLON, ACCIAIO, A REAZIONE CHIMICA
....) E' DA SCEGLIERE IN FUNZIONE DELLE CARATTERISTICHE DEL MATERIALE DI
SUPPOORgO (g/IURATURA, CALCESTRUZZO,METALLO....)SUCUIVIENEAPPLICATO
IL PRODOTTO.

3
Locking torque

Coppia serraggio

o
10" @12.5" | 314.5" @20.5"
(254mm) |(313mm) |(368mm) (516mm)
Locking
torque 21.4 Ib-t 19.2 Ib-ft 27.3 Ib-ft
Coppia (29 Nm) (26 Nm) (37 Nm)
serraggio

EN N.B.: For information on LED replacement please contact iGuzzini.
FR N.B.: Pour procéder au remplacement de la LED, adressez-vous a la société iGuzzini.
ES NOTA: Para sustituir el LED llame a la empresa iGuzzini.

IT N.B.: Per la sostituzione del LED contattare I'azienda iGuzzini.

534"
> (150 mm) -
112"

@-©

EN Should the glass break, the product cannot be used. Contact the manufacturer about
its replacement.

FR En cas de cassure du verre, ne pas utiliser le produit et contacter aussitot le fabricant
pour son remplacement.

ES En caso de ruptura del cristal no utilizar el producto y contactar el fabricante para la
sustitucion.

IT In caso di rottura del vetro il prodotto non pud essere utilizzato, contattare il costruttore

per la sua sostituzione.

EN Avoid opening the product in damp weather conditions.
FR Eviter d’ouvrir le produit en présence d’humidité ambiante.
ES No abrir el producto en presencia de humedad en el ambiente.
IT Evitare di aprire il prodotto in presenza di condizioni ambientali umide.

By others
Non fourni
No suministrado

N B Non fornito
PG YELLOW-GREEN
Bianco  JAUNE-VERT

AMARILLO-VERDE
R
Lo
BLACK
{ _— NOR
NEG
] ~_
_ + bm




N R\

EN The cable weighing on the product or being accidentally tugged may cause damage to

the product. Avoid both.
FR Evitez que le poids du cable ou les tractions accidentelles du cable endommage

le produit
ES Evitar cargar el peso del cable o sus tracciones accidentales sobre el producto.

IT Evitare che il peso del cavo o sue trazioni accidentali gravino sul prodotto.

WALL WASHER VERSION

NE

N

Lmin 1.3' (0.4 m) L =1/3h

/
x/2 m
e
~
X - —
pr— \
<
~
| >
X _ L
<
~




PRODUCT

@ in (mm)

Ta

(°C)

10 (254)

77°F
(25°C)

UG85 -UG86 - UG87 - UG90 - UG91
UG92 - UGO3 - UG94 - UGI7 - UG98
UG99 - UHOO - UHO1 - S943 - S944
$945 - S946 - S947 -UH04 - UHO5
UHO6 - UHO7 - UH08
IAGR-NM-HO-XXX-XX-UNV-XX-D10

104°F
(40°C)

UG59 - UG60 -UG61 -UGE4 - UGE5
UG66 UG67 - UGBS - UGT1 - UGT2
UGT73 - UGT74 - UGTS5 - S938 - S939
S940 - S941 - S942 - UGT8 - UGT9
UG80 - UG81 - UGS2
IAGR-NM-BO-XXX-XX-UNV-XX-D10

IX726

77°F
(25°C)

ET12 -
ET17 -

ET13 -
ET18 -

ET14 -ET15-ET16
ET19-ET20 - ET21

ET22 -
ET27 -
N472 -
N477 -

ET23 -
ET28 -
N473 -
N478 -

ET24 -
ET29 -
N474 -
N479 -

ET25 -
N470 -
N475 -
N480 -

ET26
N471
N476
N481

N482 - N483 -
IAGR-SM-BO-XXX-XX-UNV-XX-D10
IAGR-SM-VHO-XXX-XX-UNV-XX-D10

1X500

104°F
(40°C)

ES94 - ES95 -
ES99 - ET00 -
ET04 - ETO5 -
ET09 - ET10 -

ES96 - ES97 - ES98
ETO01 - ETO02 - ETO3
ET06 - ETO7 - ETO8
ET11 - N456 - N457
N458 - N459 - N460 - N461 - N462
N463 - N464 - N465 - N466 - N467
N468 - N469 -
IAGR-SM-HE-XXX-XX-UNV-XX-D10
IAGR-SM-HO-XXX-XX-UNV-XX-D10

14.5 (368)

77°F
(25°C)

ET96 - ET97 - ET98 - ET99 - EU00
EUO01 - EUO2 - EUO3 - EU04 - EU05
EU06 - EUO7 - EU08 - EU09
IAGR-MM-HO-XXX-XX-UNV-XX-D10

104°F
(40°C)

ET82-ET83-ET84 - ET85- ET86
ET87 - ET88 - ET89 - ET90 - ET91
ET94 - ET95 - ET92 - ET93
IAGR-MM-BO-XXX-XX-UNV-XX-D10

IX506

IX727

1X501

IX507

IX725

NO FOR WALL WASHER VERSION

1X499

NO FOR WALL WASHER VERSION

IX505

IX722

IX723

IX724

1X496

1X497

1X498

1X502

1X503

IX504

NO FOR WALL WASHER VERSION

NO FOR WALL WASHER VERSION

v

77°F
(25°C)

EU66 - EU68 - EU72 - EU76 - EV22
EV23 - EV24 - EV25 - EV26 - EV27
EV28 - EV29 - EV30 - EV31 - EV32
EV33-EV34 - EV35 -
IAGR-LM-HO-XXX-XX-UNV-XX-D10
IAGR-LM-VHO-XXX-XX-UNV-XX-D10

104°F
(40°C)

EU52 - EU54 - EUS8 - EU62 - EV08
EV09 - EV10 - EV11 - EV12 - EV13
EV14 - EV15-EV16 - EV17 - EV18
EV19 -EV20-EV21 -
IAGR-LM-HE-XXX-XX-UNV-XX-D10
IAGR-LM-BO-XXX-XX-UNV-XX-D10

IX512

IX513

IX511

1X508

1X509

IX510

77°F
(25°C)

EV92 - EV95 - EV98 - EW01
IAGR-LC-HO-XXX-VWF-UNV-XX-D10

104°F
(40°C)

EV80 - EV83 - EV86 - EV89
IAGR-LC-BO-XXX-VWF-UNV-XX-D10

1X508

1X509

1X510

" ||25°C)

77°F

EV90 - EV91 - EV93 - EV94 - EV96
EV97 - EV99 - EW00
IAGR-LC-HO-XXX-FL-UNV-XX-D10
IAGR-LC-HO-XXX-WF-UNV-XX-D10

104°F
(40°C)

EV78 - EV79 - EV81 - EV82 - EV84
EV85 - EV87 - EV88
IAGR-LC-BO-XXX-FL-UNV-XX-D10
IAGR-LC-BO-XXX-WF-UNV-XX-D10

IX514

IPC69

IPC70

1X509

1X510

UG61 - UGBS - UGT5 - S942 - UGB2 - UG87 - UG94 - UHO1 - S947 - UH08

N457 - N461 - N465 - N469 - N471 - N475 - N479 - N479 - N483 - ES96 - ETO1 - ET06 - ET11 - ET14 - ET19 - ET24 - ET29
IAGR-SM-XX-XXX-WW-UNV-XX-D10

VWF: @ 20.5" (516mm)

art.

(32

EV80 - EV83 - EV86 - EV89 - EV92 - EV95 -EV98 - EW01

IAGR-LC-XX-XXX-VWF-UNV-XX-D10

art.

IAGR-LC-XX-XXX-FL-UNV-XX-D10 - IAGR-LC-XX-XXX-WF-UNV-XX-D10

EV78 - EV79 - EV81-EV82 - EV84 - EV85 - EV87 - EV88 - EV90 - EV91 - EVO3 - EV94 - EV96 - EVIT7 - EVI9 - EW00

4




INTERIOR ACCESSORIES

INCLUDED

nN

//
214.5"
(368mm)

220.5"
(516mm)

S

art.

art.

IX500
IX506
IX512
IX726

IX499
IX505

X511
IX725




ART. IX500 - IX506
1X512 - IX726




~
N
N~
x
=
0
x
~
o
n
x
o
n
x
=
(14
<

20.5"
@ 516 mm




DO NOT TOUCH
NE PAS TOUCHER
NO TOCAR
NON TOCCARE

A
@,

(516mm)




DO NOT TOUCH
NE PAS TOUCHER
NO TOCAR
NON TOCCARE

>/

AN
)

LED

x4-@
T

3




ONLY FOR:

art. 1X500 - IX506 - IX512 - IX501 - IX507
1X513 - 1X499 - IX505 - IX511 - IX725
IX726 - IX727

10




ART. IX496 - 1X502 - IX508 - X722 - IPC70

INCLUDED

IS

HORIZONTAL ARM art. IX568, IX570

AGORA’ "
INTEGRAL (Q‘;’}gi - 953 ® B
i 0 , -
a E U 7 U | 0 a
@14.5" | | =]
(9368mm) —
g | b ! -|T|_
@20.5"
(@516mm) IX568 / IX570 16161
POLE WEIGHT DIMENSIONS SURFACE
| |
ART % = S
. axb
in Ib in ft2
(mm) (Kg) (mm) (m?)
4" 11 3.5x 19 0.33
B—— 1X568 (102) (5.04) (90 x 488) (0.031)
4" 18 3.5x37 0.65
[ T - 1X570 (102) (8,23) (90 x 946) (0.060)
0 4" 4.8 35x26 0.06
— 16161 (102) (2,16) (90 x 68) (0.006)
POLE
MAT
PoSTE art. 16161 art. 16161 art. 1X568 art. IX570 art. IX570
B B Pk  E———— ———————
4" + + + + +
(61 Ozmm) art. 1X568 art. IX570 art. IX568 art. IX570 art. IX568
| i m— [ —————  — [ ——————  —
|

11




G
@ 5/8"
asmm + @

a7/8"
(22mm) +

EN Please refer to the pole instruction sheet for the arm positions on the pole. 37 N m

FR Pour le positionnement des bras sur le mat, veuillez consulter la notice des mats.
ES Para colocar los brazos en el poste, consultar la hoja de instrucciones de los postes.
IT Per il posizionamento dei bracci sul palo, fare riferimento al foglio istruzioni dei pali.

M10 x 45

EN When installing the compositions with the greatest number of products (max number), in
some cases you need to drill holes into the poles and to apply the rubber elements “G”
supplied in the package.

FR Pour l'installation de compositions montant le plus grand nombre possible de produits
ilfautdans certains cas percer sur les mats les trous manquants et monter les
caoutchoucs “G” fournis dans I'emballage.

ES En las instalaciones de las composiciones con el maximo nimero de productos se
necesita realizar las perforaciones que faltan en los postes y aplicar las gomas “G”
incluidas en el embalaje.

IT Nelle installazioni delle composizioni con il maggior numero di prodotti in alcuni
casi occorre praticare sui palii forimancanti ed applicare i gommini “G” inclusi nell’ imballo

EN Break the membrane only on the holes used for passing through the cables.
FR Ne défoncer que la membrane des trous utilisés pour le passage des cébles.
ES Rasgar la membrana Gnicamente en el lugar donde han de pasar los bables.
IT Sfondare la membrana soltanto sui fori utilizzati per il passaggio dei cavi.

12



AGORA' INTEGRAL.:

CONFIGURATIONS INSTALLATIONS ALLOWED

AGORA' integral 12.5" (313mm)

1 art |x<;57(for "UP" application)

(for "DOWN" application)

art. IX572

EN Use the connector X562 to connect the products to the main branch and fix them and the cables to the structure with cable tie (not provided).

FR Utilisez le connecteur X562 pour connecter les produits a la dérivation principale et fixez-les ainsi que les cébles a la structure avec un serre-cable (non inclus).
ES Utilice el conector X562 para conectar los productos a la rama principal y asegurarlos junto con los cables a la estructura con una brida (no incluido).

IT Usa il connettore X562 per collegare i prodotti alla rete e fissa loro e i cavi alla strutture con fascette (non fornite).

AGORA' integral 14.5" (368mm)

(for "UP" application) e
\‘ H\an. X562

art. IX657

EN Use the connector X562 to connect the products to the main branch and fix them and the cables to the structure with cable tie (not provided).

FR Utilisez le connecteur X562 pour connecter les produits a la dérivation principale et fixez-les ainsi que les cables a la structure avec un
serre-cable (non inclus).
ES Ultilice el conector X562 para conectar los productos a la rama principal y asegurarlos junto con los cables a la estructura con una brida

(no incluido).
IT Usa il connettore X562 per collegare i prodotti alla rete e fissa loro e i cavi alla strutture con fascette (non fornite).

£

B15mm sy

pole

~

A

T~

8o

AGORA' integral 20.5" (s16mm)

(for "UP" application)
art. IX658

1| ONLY ART. IX570 - IX571| | |

EN Use the connector X562 to connect the products to the main branch and fix them and the cables to the structure with cable tie (not provided).
FR Utilisez le connecteur X562 pour connecter les produits a la dérivation principale et fixez-les ainsi que les cables a la structure avec un serre-cable

A

ha

~q
(non inclus). bonimem w >

ES Utilice el conector X562 para conectar los productos a la rama principal y asegurarlos junto con los cables a la estructura con una brida (no incluido). e N *

IT Usa il connettore X562 per collegare i prodotti alla rete e fissa loro e i cavi alla strutture con fascette (non fornite). (22mm) "

G

13




/ / AGORA:' integral 820.5" (516mm)

AGORA' integral 12.5" - 14.5" %} +r:j;;57 (for "UP* application)

(313mm) - (368mm)
+ ““> (for "UP" application)
! art. IX572

art. IX657

n°4
M6 x 35
I °4 U
n
7,7 Nm n___ 27 Nm M6 x 30 &
B S—— '
; . :  —
2+° - == ? ; ——
X2 UXZ ﬂ @
( : 1 1]
- =] ﬂwu —
X2 SXZ p- =] ]
=
1 1
I | \ \
C { ) ;
) ) { 3602 (‘
{ ; a { Y )
Y - o Y ¢ U= ¢
(" LU u\y u) (' N\ \-/ \

M10 x 20




AGORA' integral 612.5" (313mm) AGORA' integral 912.5" (313mm)

(for "DOWN" application) + &Y (for "UP/DOWN" application)
| art. IX657 art. IX572

art. X572

art. IX572

240! EEm?ozx 20 é

T ﬁ[ﬁ E]/i art.
::0/ = M| fixes?
-
i} — il
_ = I—I [ ( - < 1 1]
. = = — g g u S
[¢)
RN QE .

. & o =
' | | ' L n°2
3< T ne2 ‘,‘ M10 x 30
ﬂ ﬂM10x30

art.
37 Nm e
1 1
1 1 \ ,\
1 k 1) I)
\ ( {
’) I) \? \)
( @ ¢ ; ,
\ \ ¢ {
1) I) N v
{ {
‘\ AY

15




MULTIPLE SUPPORT art. 16014, 16015

ART. in in in
(mm) (mm) | (mm)
9'/a 377s 5'2
16014
236 962 141
94
16015 236

AGORA’ INTEGRAL APPLICATION

A\

EN All installation positions must comply with those illustrated. In the event of any doubt,
contact iGuzzini.

FR Pour les positions d'installation, se conformer aux positions illustrées ; contacter la société
iGuzzini en cas de nécessite

ES Respetar las posiciones de instalacion ilustradas y, en caso de duda, contactar con iGuzzini

IT _F(‘Eer le posizioni di installazione, attenersi a quelle illustrate, eventualmente contattare la
iGuzzini.

16014-16015

N
X

@ @)
G @)

N

EN N.B.: Measurement "d" refers to the distance from illuminated objects.

FR N.B.: La distance "d" correspond a la distance des objets éclairés.

ES NOTA: La medida "d" equivale a la distancia con respecto a los objetos iluminados.
IT N.B.: La quota "d", é uguale alla distanza dagli oggetti illuminati.

f e
ART. in in
(mm) | (mm)
35% | 7%
16014
60 898) | (190)
59 | 7% f
16015 | 1408) | (190) SN
N
516" ",
M8
£)

max
3/4"
(18mm)

FORATTACHMENT, USE EXPANSION PLUGS WITH 5/16(M8) SCREW; CHOOSE THE TYPE
OF PLUG (NYLON, STEEL, CHEMICAL REACTION ....) ACCORDING TO THE
CHARACTERISTICS OF THE SURFACE (MASONRY, CONCRETE, METAL ....)TO WHICH
ITISAPPLIED.

POUR LA FIXATION, UTILISEZ DES CHEVILLES A EXPANSION ET DES VIS 5/16(M8) LE
TYPE DE CHEVILLE DEVANT ETRE UTILISE (NYLON, ACIER A REACTION CHIMIQUE...)
DOIT ETRE CHOISI EN FONCTION DES CARACTERISTIQUES DU MATERIAU DE
SUPPORT (MAGONNERIE, BETON, METAL....) DU PRODUIT.

PARA LA FIJACION UTILIZAR TARUGOS DE EXPANSION CON TORNILLOS
5/16(M8) EL TIPO DE TARUGO QUE DEBE USARSE (NYLON, ACERO, DE REACCION
QUIMICA....) DEBERA ELEGIRSE EN FUNCTION DE LAS CHARATERISTICAS DEL
MATERIAL DE SOPORTE (MAMPOSTERIA HORMIGON, APLICARSE EL PRODUCTO

PER IL FISSAGGIO USARE TASSELLI AD ESPANSIONE CON VITI 5/16(M8); IL TIPO DI
TAS SELLO DA USARE (NYLON, ACCIAIO, A REAZIONE CHIMICA ....) E' DA SCEGLIERE
IN FUNZIONE DELLE CARATTERISTICHE DEL MATERIALE DI SUPPORTO (MURATURA,
CALCESTRUZZO,METALLO ....) SU CUI VIENE APPLICATO IL PRODOTTO.

16




(AGORA

’)

2x
M10 X 20

igi
el

AGORA’ |

EN *direction allowed

FR *orientation possible

ES *orientacion permitida

IT *orientamento consentito

*
S [A
O °
AGORA’ AGORA’
slim slim
Ig @ B
212.5"
(313mm)
214.5" 320.5"
(368mm) (516mm)
[
HOLE POSITIONING | 16015
T
A c OB
! 1
1 1 11 1
1 D 1 1
6 \ a ® / 0% —_
.\/ "/ °
1 1 1| +— 16014
101 o D! o Q! o
} o © ( r © o E ®5®
o =) o o
(o] Te<l]o)
) < J (600mm)
T4 1.3" 1.4 1.3" 14 1.3"
(37mm) (33mm) (37mm) (33mm) (37mm) (33mm) ° g ° _ ° g ° X1
1
1 1 [
! S 23%/s" 23%s'
@\% @ (600mm) (600mm)
N
/ 1oL () (@] o
ISP ZSON
o (=] o (] o g o - o g o -
A 1.4" 1.3" ) 14" » A 1.3" T 14" > 1.3"
(37mm) (33mm) (37mm) (33mm) (37mm) (33mm) @M@ EMB

17




FLANGE art. 16111, 16012

EN When installing the compositions with the greatest number of products (max number), in
some cases you need to drill holes into the poles and to apply the rubber elements “G”
supplied in the package. Please refer to the instruction sheet for poles
FR Pour l'installation de compositions montant le plus grand nombre possible de produits
a ilfautdans certains cas percer sur les mats les trous manquants et monter les
— caoutchoucs “G” fournis dans I'emballage. Consulter la notice d’instruction sur les mats
ES En las instalaciones de las composiciones con el maximo nimero de productos se
b necesita realizar las perforaciones que faltan en los postes y aplicar las gomas “G”
incluidas en el embalaje. Hagase ref erencia a la hoja de instrucciones de los postes
IT Nelle installazioni delle composizioni con il maggior numero di prodotti in alcuni
POLE WEIGHT DIMENSIONS SURFACE casi occorre praticare sui palii fori mancanti ed applicare i gommini “G” inclusi nell’ imballo.
ART MAT POIDS DIMENSIONS SURFACE Fare riferimento al folio istrzione dei pali
. POSTE PESO DIMENSIONES SUPERFICIE
PALO PESO DEMENSIONI SUPERFICIE
axb
in Ib in pi2
(mm) (Kg) (mm) (ma)
EN Break the membrane only on the holes used for passing through the cables.
FR Ne défoncer que la membrane des trous utilisés pour le passage des cables.
16111 4 1.98 51/4 x 3 3/4 0.14 ES Rasgar la membrana Unicamente en el lugar donde han de pasar los bables.
(102) (0,9) (132 x 98) (0,013) IT Sfondare la membrana soltanto sui fori utilizzati per il passaggio dei cavi.
o EN Please refer to the product instruction sheet for the electric wiring.
4 2.20 51/2x33/4 0.14 FR Pour le cablage électrique, se reporter a la notice d’instructions du produit.
16112 102 1 139 x 98 0,013
( ) (1) ( ) (0, ) ES Para el cableado eléctrico hagase referencia a la hoja de instrucciones del producto.
IT Per il cablaggio elettrico fare riferimento al foglio istruzioni del prodotto.

MULTIAGORA'

D max= 1/2" (12mm)

@ 5/8"
(15mm)»

@ 7/8" D max= 5/8" (16mm)

(22mm) =

G
@4—&

18




MULTI AGORA’ 210"(254mm), @12.5"(313mm), @14.5"(368mm)

|

g
(200mm)

1
|
: L
i ,.,_,_-‘Mfzﬁ. S
E==g@t; _ ue-d | S
r %ﬁy_--}- [N T

,,,,,,,,,,,,

EN please refer to the instruction sheet for the poles.

FR consulter la notice d'instructions sur les mats.

ES hagase referencia a la hoja de instrucciones de los postes.
IT fare riferimento al foglio istruzioni dei pali.

M8 X 35

=)

flanges:
I6111| 16112

pole: 4"
2102

A

FOR DESIRE ANGLE RANGE,
USE PROPER HOLE FROM
GRAPHIC BELOW

o
o
™
N

FOR DESIRE ANGLE RANGE,
USE PROPER HOLE FROM
GRAPHIC BELOW

@

19



FLANGE MINIMAL art. IX738

f 0
pole
mat
P;aslge weiaht Dimensions Superfici
poigs B:mgﬂg;gﬂgs gﬁﬁafe‘e EN Break the membrane only on the holes used for passing through the cables.
@ peso Dimensioni Surface FR Ne défoncer que la membrane des trous utilisés pour le passage des cables.
p(leso axb Supe;ﬂae ES Rasgar la membrana Unicamente en el lugar donde han de pasar los bables.
(rrl1rr1n) (Kg) (nl1r:11) (r:q) IT Sfondare la membrana soltanto sui fori utilizzati per il passaggio dei cavi.
4
(102) 1.98 234" x 412" 0.086
43/," (0,9) (71 x 116) (0.008)
(120) 7%
450mm

(min)

THREADED HOLE INFORMATION:

M10 x 1.5 OR #3/8-24

SCREW TYPE INFORMATION: SOCKET HEAD SCREW )
M10 x 1.5 x 30mm (included) OR #3/8-24 x 1" (by other) min

3.15”
(80mm)

EN please refer to the instruction sheet for the poles. p
FR consulter la notice d'instructions sur les mats.

ES hagase referencia a la hoja de instrucciones de los postes. min
IT fare riferimento al foglio istruzioni dei pali.

EN Please refer to the product instruction sheet for the electric wiring.
MULTIAGORA'

FR Pour le cablage électrique, se reporter a la notice d'instructions du produit.
ES Para el cableado eléctrico hagase referencia a la hoja de instrucciones del producto.
db IT Per il cablaggio elettrico fare riferimento al foglio istruzioni del prodotto.
L o o

MULTIAGORA

5[ wu
D max= Is
THESE 2 (16mm)
HOLES
MUST BE
—
THREADED HOLE FOR/ﬁ *
j GROMET

- —~—-—

~— - ——

20



MULTIAGORA @254 2313|2368

2X 2X — -~
. THESE 2 HOLES
M10 X 30 #3/8"-24 MUST BE
THREADED
OR
= = )
. . {(Q
SUPPLIED BY OTHER P

-
-
-

~—m —— -~

FOR DESIRE ANGLE RANGE,

FOR DESIRE ANGLE RANGE,
USE PROPER HOLE FROM
GRAPHIC BELOW

USE PROPER HOLE FROM
:  GRAPHIC BELOW

270°

21



AGORA' INTEGRAL

2X

I

=

2X
M10 X 30 #3/8"-24 ~—m — o ~

THESE 2 HOLES
. MUST BE
o THREADED

SUPPLIED

~— —~— - —~ A

MULTIAGORA o516

+art.

FOR DESIRE ANGLE RANGE,
USE PROPER HOLE FROM
GRAPHIC BELOW

270°

FOR DESIRE ANGLE RANGE,
USE PROPER HOLE FROM
GRAPHIC BELOW

22



MULTIAGORA o516 + ®_

AGORA' INTEGRAL

M10 X 30 #3/8"-24

THESE 2 HOLES
MUST BE
OR THREADED

SUPPLIED BY OTHER

A

FOR DESIRE ANGLE RANGE,
M10 X 20 USE PROPER HOLE.
ﬁ art.IX739
=
SUPPLIED

iGuzzini

9320 Boul.St-Laurent

suite 100, Montréal (Québec)
Canada H2N 1N7

P.: 514.523.1337

F.: 514.525.6107
www.iguzzini.com/us

DM - 15.05.2024

Headquarters iGuzzini illuminazione spa
23 via Mariano Guzzini, 37 - 62019 Recanati Italy



